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75 iRetd Hh LA PR YA B &VE
Ref. No Function Code Chinese Description Part Name Reqgd. No. Remark
1 KM001010000 F44 FRAME COMP. 1
2 KMO001040000 HY RIS AT FRONT BRUSH GUARD BAR.MAIN 1
3 GB/T70-86 7S FIEREMI2 X 1. 75X 25 BOLT, HEX IN M12X1.75X25 4
4 [KM003170000-2 AT RS e b FONT FENDER. R 1
5 KMOO109001A A P4 YRR <7 2 BRACKEY. FRONT FENDER. R 1
6  |GB/T67-2000 + kA LB ATMG X 20 BOLT M6X 20 16
7 |KM003440000 b 615 IR RUBBER WASHER ( ¢6) 16
8  |GB6187-86 7N FVE S HBIRRENG NUT FLANGE M6 16
9  |GB5787-86 7N FAE S RAEM10 X 25 BOLT FLANGE M10%25 8
10  |GB6187-86 N AR S FBUEREML0 NUR-FLANGE-M10 8
11 KMOO111001A IEV SR R BRACKEY. REAR FENDER. R 1
12 |KM003180000-2 G PSR B REAR FENDER. R 1
13 |KMO00154001A i A S A BRACKEY. TOW BALL 1
14 [KM001720000 iR TOW BALL 1
15  |GB5787-86 INFIVE 2L IE M8 X 45 BOLT FLANGE M8 X 45 1
16  |GB6187-86 NS R RIS NUT FLANGE M8 4
17 |KM001220000 Je DR ES AT REAR‘BUMPER BAR 1
18  |GB/T70-86 AN RZAEMI2.X 1. 75 X 25 BOLT. HEX /JIN/M12X.1. 75 X 25 4
19 |KM00143001A AR Hs B FUEL TANK STRAP 1
20 |KM0O0143001A TR H AR FUEL TANK STRAP 1
21  |GB6187-86 INFAVE S B REMLO0 NUT FLANGE M10 4
22 |GB5787-86 INFAVE L HEREM10 X 45 BOLT FLANGE M10 X 45 2
23 |KM001240000 A 2 BRACKEY, TANK 1
24 |KM002060200 AR o COVER, FUEL TANK 1
25  |KM003420000 AR % FUEL TANK RUBBER STRAP 4
26  |GB6187-86 INFAVE S FBUERIML0 NUR FLANGE M10 8
27 |KM003210200 ME 06X d13, K300 FUEL TUBE, 300 1
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28 |KM001860050 MERH b 12.5 CIRCLIP, FUEL TUBE® 12.5 4
29  [KMM002090000 JURisE FILTER 1
30 |KM002060000 MHEE] TANK, COMP. FUEL 1
31 |KM003210300 M d6X d13, K450 FUEL TUBE, 450 1
32 |KM00154001A THE RS S 4 FILTER BRACKET 1
33 |GB6187-86 INFAVE S F BRI RN NUT FLANGE M8 4
34 |GB5787-86 INFAE S B AEMB X 45 BOLT FLANGE M8X45 4
35  [KM003430000 RIS, K220 RUBBER , FILTER BRACKET 1
36 |KM003440000 b 645 Jls RUBBER WASHER ( ¢6) 5
37  |GB95-85 S5 FLAT WASHER ‘@5 5
38  |GB5787-86 7N FAE SR AEME X 16 BOLT FLANGE M5 X116 5
39 |GB5787-86 INFRVE L HERRENS X 45 BOLT - FEANGE-MS8 X 45 4
40  [GB6187-86 INFIVE S BRI BN NUT FLANGE M8 1
41 |KM003180000-1 Ja 25 PAY AR REAR FENDER. L 1
42 |KM00112001A ERE S BRACKEY. TEAR FENDER. L 1
43 |KM003170000-1 W 254U B FRONT FENDER. L 1
44 |KM0O0110001A e S BRACKEY. FRONT FENDER. L 1
45 [KA001130000 JE B CARRIER COMP., REAR 1
46 |KM001510000 J& 12 bR COVER; "CARRIER COMP., REAR 1
47 [KM204270000 T AL FUEL SENSOR 1
48  [GB5787-86 7N FE S IR M X 20 BOLT FLANGE M8 X112 1
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P ThbEhd TS R P KRR o #E

Ref. No Function Code Chinese Description Part Name Reqgd. No. Remark
1 [KM008060100 bl & TOP FABRIC 1
2 |KM008050100 R FOAM COVER 2
3 KM001020000 A1 DR B AT 4 RIGHT BRUSH GUARD BAR , MAIN 1
4 KM001030000 Jr DR AT B LEFT BRUSH GUARD BAR , MAIN 1
5 |GB6187-86 N BB REML 2 NUT FLANGE M12 2
6 |GB5787-86 INFAVE 2 BEAEM10 X 55 BOLT, HEX IN M10X55 2
7 GB5787-86 7N 22 R AENB*20 BOLT FLANGE-M8*20 2
8 KM001080000 Jo DRI AT R AT REAR BRUSH GUARD BAR ,CENTER 1
9 KM001070000 HIOR B AT A AT FRONT BRUSH GUARD BAR ,CENTER 1
10 |KM003470100 B IRE RUBBER COVER, BAR 4
11 |KM003470000 EEEAE S RUBBER COVER, WIRE 1
12 |KM001290000 R COVER, WIRE 1
13 |KA204100000-2 ST TOP LAMP ASSY. 3
14 [GB5787-86 7N FAVE L BEFEMS X 40 BOLT FLANGE M8 X 40 3
15 |GB6187-86 INFIVE S FU BRI BN NUT FLANGE M8 3
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75 Drgehd H SRR L/ Hiw e

Ref. No Function Code Chinese Description Part Name Reqgd. No. Remark
1 KMO07010000 JRE R SEAT 2
2 KA007080000 T i SCOR By BELT, SAFETY 2
3 KM20705001A palk! SEAT RAIL SET 4
4 |GB6187-86 NS HBUERENS NUT FLANGE M8 19
5 GB5787-86 IS FHIE S IEARMS X 40 BOLT FLANGE M8 X 40 9
6 GB6187-86 IS HBUEREML0 NUT FLANGE M10 8
7 KM005310300 EAELAAE GYLINDER ASSY, MASTER 1
8 GB5787-86 NI SRS X 30 BOLT FLANGE=MS8 X 30 2
9 KN001810090 TR 5% SPRING FOR BRAKE HANDLE 2
10 [KM005010000 HiHRREE 12 X6 RIM, FR. 12X6 4
11 [KM005020000 JrakE A 12X 8 RIM, FR.12X8 2
12 [KM005030200 UM CAP, TIRE INTAKE 2
13 [KM005030100 UM INTAKE, TIRE 4
14 [KM005030000-1 A JR25 X 8-12 TIRE, FR 25X8-12 2
15 [KM005040000-1 B 25X 10-12 TIRE, FR 25X10-12 2
16 |KM005020000-1 RS IR AR T RIM-decorative cap 4
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75 HyfHend A4 B YA =
Ref. No Function Code Chinese Description Part Name Reqgd. No.
| KM002010000 RN ENGINE ASSY 1 iE
2 |KM001180000 9 SN 22255 5 A e ENGINE MOUNT, LEFTI 1 Remark
3 [KM001190000 9 SR 222055 <7 R JRED ENGINE MOUNT, LEFT2 |
4 GB5787-86 INFHE S IEAEML0 X 25 BOLT FLANGE M10 X 25 22
5  |GB/T93-87 FHER10 WASHER , SPRTNG &10 23
6 GB5787-86 IS FHIE SRS X 20 BOLT FLANGE M8 X 20 6
7 |GB/T93-87 g WASHER , SPRTNG o8 4
8 KM003460000 RKANPLZE M2 (D) ENGINE RUBBER BUMPER2 5
9 GB6170-86 INFIEREMI2 X 1. 75 NUT MI12X1.75 5
10 |GB/T96-85 S92 FLAT WASHER o12 5
11 [GB6187-86 IS HBURREML0 NUT FLANGE-M10 15
12 [KM00136001A 9 SHLET 220 S B RED ENGINE MOUNT, FRONT |
13 [KM00136001A g SN 22208 S AR RE ENGINE MOUNT, FRONT 1
14 [KM0O0137001A I MG 208 S A ENGINE MOUNT, REAR 1
15  [KM00145001A Y S 48 REVERSE, BRACKET 1
16 |KM001200000 HEA A 23 MUFFER BRACKET 1
17 [KM202040000 HEAH 75 28 5k MUEELER COMP. , EX 1
18 |KM002040100 HAH 5 2 R EXHAUST GASKET TO HEAD1 1
19  [GB5787-86 NS IEAEMS X 25 BOLT FLANGE M8 X 25 6
20 |GB6187-86 NAVE S HBUEREIME NUT FLANGE M8 10
21 |KM202040100-1 HA A FRONT EXHAUST PIPE 1
22 |KM202040200 TH 5 A e I R CARBON=BUSH 1
23 |GB5787-86 INFHIE S IEARMS X 16 BOLT FLANGE M8 X 16 4
24 [KM202030200 ISR IE R FLEXIBLE HOSE 1
25  |KM202030100 S 2 i FLEXIBLE HOSE CLAMP 2
26 |KM202030000 e ATR CLEANR ASSY. 1
27  |KM003210100 A & 6X & 13K:-500% H OIL PIPE 1 1
28  |KM003210400 T b 6X b 13K:450%E OIL PIPE 2 1
29  |KM001860050 WEE#E 0 12.5 CIRCLIP, FUEL TUBE® 12.5 7
30 [KM001080000 JKFE S B BRACKEY, RADIATOR 1
31 [KM202100000 W] FAN 1
32 [KM202090000 KA RADIATOR 1
33 |KM202070000 HKE WATER OUTLET HOSE, ENGINE 1
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34 [KM202080000 B 7K A WATER INLET HOSE, ENGINE 1
35  |KM001870050 Ei21-44 CIRCLIP 21-44 2
36 |KB004340000 E4ii21-38 CIRCLIP21-38 2
37 |GB/T70-86 N 7SS IEAEM12 X 1. 75X 25 BOLT, HEX IN MI12X1.75X25 4
38 |GB5787-86 IS AL S IEAEMG X 25 BOLT FLANGE M6 X 25 4
39  [17519-BCA0-0000-0C |34 22t 4 COLLAR, INNER 4
40 |KA003370000 ThAR S B RUBBER RING 4
41  |GB6187-86 NS HBURRENG NUT FLANGE M6 4
42 |KM004210000 7K FE WATER TANK, SUBSIDIARY 1
43 |KM003210600 EK ALK T OVERFLOW BOTTLE HOSE I 1
44 |KM003210700 E KK E LT OVERFLOW. BOTTLE HOSETT 1
45 |KM202060000 bR GASLINE PUMP 1
46 [KMO01210000 e S ATR CLEANR BRACKET 2
47 |KM202050000 R COIL COMP:~ IGNITION 1
48  |KMO03060000 JKFE R COVER, RADIATOR 1
49 [KM003440000 b 6% i B RUBBER WASHER ( ¢6) 4
50  |GB/T96-85 HH b6 FEAT WASHER o6 4
51 |GB/T818-86 RS IEETMG X 20 BOLT M10X 20 4
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JP Theh Hh A4 R PEILAFR Kok VL
Ref. No Function Code Chinese Description Part Name Reqgd. No. Remark
1 |KM004030000 H T HEAD LAMP 2
2 |GB6187-86 INFAVE S F BRI RN NUT FLANGE M8 2
3 |GB5787-86 NFE B M8 X 40 BOLT FLANGE M8 X 40 2
4 |KA204160100 VAR FORWARD LEFT TURNING LIGHT 4
5 KM004070000 VAN EE K ) RIGHT REARVIEW MIRROR 2
6 |GB6187-86 INAVE S BRI RN BOLT, HEX IN M8 2
7 |KM204210000 AP iR STGNAL-INDICATOR 1
8  |KM204260000 LS FUEL METER 1
9  |KM004150100 MR SPEEDOMETER 1
10 [KA003080000 JFR N COVER "SWITCH 1
11 |KA004030000 SUIPIPS TOPLIGHT SWITCH 1
12 [KA004020000 F KT R EHGINE STOP BUTTON 1
13 [KC004010000 R\ O HORN BUTTON 1
14 |KM204310000 7 s 81 GUARD AGAINST THEFT LOCK 1
15 |GB/T70-86 W 7N B AEM5* 16 BOLT. HEXIN M5%16 9
16 |KM004010000 HEFFR INTERGRATED SWITCH ASSY. 1
17 |KC204180000-1 IIIN HORN 1
18  |GB6187-86 NSOV R RIS NUT' ELANGE M8 2
19 |GB5787-86 N AVE SRR X 16 BOLT FLANGE M8 X 16 2
20 |GB5787-86 AV S FU BRI RENG NUT FLANGE M6 4
21 [KM204110000 JaBsT TAIL LAMP ASSY. 4
22 |GB845-85 HBHZETST3. 8 X 12 BOLT ST3.8X%12 1
23 |KA204200000 Ji W R KT REAR REGISTRATION PLATE LAMP 2
24 |KM004070000 T MAIN WIRE HARNESS 1
25 |GB5787-86 INFE B MB X 98 BOLT FLANGE M8X 98 2
26  |GB6187-86 INFAVE S FU BRI RN NUT FLANGE M8 2
27 |KM003380000 5 HL I G RUBBER BATTERY 2
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28  |KM00140001A R A PRESSURE PLATE, BATTERY 1
29  |KA204290000 — R DIODE

30 |KM004070000 L BATTERY 1
31 |KM003360000 & HLh A CUSHION, BATTERY 1
32 |KM004040000 W RECTIFIER COMP, REGULATE 2
33 |KM204280000 [N G2 FLASH INSTRUMENT 1
34 |KB003010000 2% WIRING BOX 1
35  |GB/T818-85 1P RLBRETME X 75 BOLT M6X75 1
36 |KM204300000 75|l WINCH 2 nl ik
37 |GB5787-86 NV E 2R M8 X 20 BOLT FLANGE M8 X 20 1
38 |GB6187-86 N FAVE 2 HBIEAREMS NUT FLANGE M8 2
39  [GB5787-86 N IERE M10X 25 BOLT FLANGE M10X25 9
40  |GB6187-86 INFAVE S F DU BEMLO NUT FLANGE M10 2
41 |KM004150200 JiF i 2 SPEED SENSOR CABLE 1
42 |KM004050002 AR AT FORWARD RIGHT TURNING LIGHT 1
43 |KA204160200 J 2o KT BEHIND LEFT TURNING LIGHT 1
44 |KA204170200 Ji A i 1) kT BEHIND' RIGHT TURNING LIGHT 1
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e Igehs Hh 44 B D e o /IE
Ref. No Function Code Chinese Description Part Name Reqgd. No. Remark
1 [KM006310000 ORCA £ ABSORBER ASSY. FR. 2
2 |GB5787-86 INIAVE L IEREM12 X 50 BOLT FLANGE M12X55 2
3 |GB5787-86 7N LR AEM10 X 50 BOLT FLANGE M10X50 2
4 |GB6187-86 INFAVE S FBUEREML0 NUT FLANGE M10 14
5 |GB6187-86 INFIVE S F BRI 2 NUT FLANGE M12 18
6  |KM006320000 J ol A ABSORBER ASSY. RR. 2
7 |GB5787-86 7N SRR 2 X 50 BOLT*FLANGE M12 X 55 2
8  |GB5787-86 INIAVE 2 BEAEM12 X 55 BOLT FLANGE "M12X55 2
9  |GB5787-86 7N L RN 2 X A0 BOLT FLANGE-M12%70 8
10 |KM003390000 aHE N E SHEET BUSH;" SWING ARM 8
11 |KMOO117001A W Fa R S SUSPENSION ARM COMP, UPPER 2
12 |GB6170-86 INFIERIMI6X 1. 5 NUTML6 X 1. 5 4
13 |KM0O01710000 BRI Sk ROD END 4
14 |KMOO118001A HI N A B SUSPENSION ARM COMP, LOWER 2
15  |GB5787-86 INFAE SR AEM10 X 45 BOLT FLANGEM10 X 45 4
16  |GB5787-86 INIAVE IR RN X 25 BOLT FLANGE M8 X 25 4
17 |GB/T93-87 EHEAT] WASHER , SPRTNG o8 4
18  |KM005100030 HI S AXLE,. FRONT 2
19 |KM005420000 yME40X 58-8. 5 DUST SEAL 40X 58-8.5 2
20 [KM0O0506001A e IE e STUB AXLE, R 1
21 |KM005520000 HhAFWD305530 BEARING FWD305530 2
22 |KM005410000 40 X 55-6 DUST SEAL 40X 55-6 2
23 |GB/T 893. 1-86 FLH #3455 HOLE SPACER, ELASTIC 55 2
24 |KM005310100 T 2 DISC, BRAKE 4
25  |GB5780-86 7N FHIRAEM8 X 20 BOLT M8 20 16
26 |KM005070090 M1 258 H5e I Ae, RS BOLT FLANGEM12 X 30 16
27 |KM005070040 AR A e FRONT HUB 2
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28  |GB/T923-88 i JEIEEREM12 WHEEL NUT M12 16
29  |GB95-85 SR8 FLAT WASHER 18 8
30  |GB/T93-87 HiER18 WASHER , SPRTNG 18 8
31  |GB/T9457-1988 NFAITHEERIMIS X 1. 5 NUT-CASTLE M18X 1.5, FRONT AXLE 2
32 [GB/T 91-2000 JF 443, 2X 40 COTTERPIIN 3.2X40 2
33 [KM00505001A eI E s STUB AXLE, L 1
34 |KM00512001A Je V- LEFT PROPPELLER SHAFT 1
35  |KM00512001A Je V- LEFT PROPPELLER SHAFT 1
36 [KM001070001 B R LOWER. SUSPENSION, UPPER 1
37 |KM001070002 B FRE LOWER SUSPENSION, LOWER 1
38 |KM101025000 Ja Bt & BUSH, SHAFT GARRIER 8
39 |KM001008000 S PRE A NV SPACERs" SHAFT CARRIER 4
40  [GB5787-86 INFAE L IR AEM10 X 85 BOLT FLANGE M10X 85 4
41 [KMO0508001A JEE e SHAFT CARRIER 2
42 |GB5787-86 7N FE LR AEME X 25 BOLT FLANGE M8X 25 4
43 |GB/T93-87 CHEERTS WASHER , SPRTNG o8 4
44 [KM005510000 HhAKDAC3055W BEARINGDAC3055W 2
45  |GB/T 893.1-86 FLH 314 P8 55 HOLE SPACER, ELASTIC 55 2
46 [KM005090040 Ji Tl ) A8k e REAR HUB 2
47 |GB95-85 NS TR IR REM24 X 1. 5 NUT=CASTLE M24 X 1. 5, FRONT AXLE 2
48  |GB/T93-87 HfiERo4 WASHER *, SPRING 024 2
49  [GB/T9457-1988 JF 443, 8X 40 COTTERPIIN 3.8X40 2
50  |KN001009000 Ja e b i LOWER SUSPENSION, LOWER 1
51  |KM001002000 JE AR E O SHEET BUSH SWING ARM 8
52 |KN003470000 Ja A bR LOWER SUSPENSION, UPPER 1
53  |GB5787-86 INFAVE L IEAEM12 X 105 BOLT FLANGE M12 X 105 8
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